
 

 

 

Collingwood Wastewater Treatment Plant 

2018 Annual Compliance Report 

 

 
 

 



2018 Wastewater Treatment Annual Report  2 

 

Contents of Report 
 

Definitions ....................................................................................................................... 3 

Wastewater System General Information ........................................................................ 4 

Executive Summary ........................................................................................................ 5 

Section 1.0 The Facility ............................................................................................... 6 

Section 2.0 Annual Average Performance Evaluation ................................................. 7 

2.1.1 Effluent Quality Assessment ........................................................................... 7 

2.1.2 Effluent Sampling Requirements Monitoring & Reporting ............................... 8 

2.1.3 Capacity Assessment ................................................................................... 10 

Section 3.0 Bio Solids Management ......................................................................... 10 

Section 4.0  Bypass Occurrences .............................................................................. 11 

Section 5.0  Maintenance ........................................................................................... 11 

Section 6.0 Complaints ............................................................................................. 12 

Section 7.0 Undertaking Next Reporting Period ........................................................ 12 

 

 

Appendices 
 

Appendix A Monthly Flow and Process Quality Data 

Appendix B Sludge Management Overview 

Appendix C Calibration Reports  

Appendix D Bypass and Spills Report 

Appendix E Out of Compliance Letter  

 

 

 

 

 

 



2018 Wastewater Treatment Annual Report  3 

 

Definitions 
 

BOD Biochemical Oxygen Demand 

CBOD5 Carbonaceous Biochemical Oxygen Demand 

Cfu Colony Forming Units 

COD Chemical Oxygen Demand 

DO Dissolved Oxygen 

ECA Environmental Compliance Approval 

Hg Mercury 

FP Filtered Phosphorous 

GEOMEAN  Average of a set of Products  

HP Horsepower 

kg Kilograms 

kW Kilowatt 

mg/l Milligrams per litre 

Ml/d Mega litres per day 

m3/d Cubic metres per day 

NH3 Ammonia 

NO2 Nitrites 

NO3 Nitrates 

OEM Original Equipment Manufacturer 

STF Sewage Treatment Facility 

SVI Sludge Volume Index 

TBOD Total Biochemical Oxygen Demand 

TAN Total Ammonia Nitrogen 

TKN Total Kjeldahl Nitrogen 

TP Total Phosphorous 

TS Total Solids 

TSS Total Suspended Solids 

UV Ultraviolet 

VFA Volatile Fatty Acids 

VS Volatile Solids 

WWTP Wastewater Treatment Plant 

 

 

 

 

 

 

 

 



2018 Wastewater Treatment Annual Report  4 

 

Wastewater System General Information  
 

This annual report has been presented to Council and a notice has been placed in local 

newspapers notifying the public and any interested authority that the Collingwood 

Wastewater System’s 2018 Annual Compliance Report can be viewed on the website 

shown below or upon request a copy will be made available free of charge. 

The Wastewater System 2018 Annual Report can also be viewed and downloaded in PDF 

format from the following websites:  http://www.collingwood.ca/water/docs  

  

Wastewater System Name Collingwood Wastewater Treatment Plant 
 

Wastewater Works Number 120000550 
 

Wastewater System Owner Town of Collingwood 
 

Wastewater System Category 
 

Class III Certification  

Period being Reported 
 

January 1, 2018 to December 31, 2018 

 

Plant Certificate of Approval & Amendments:  

The Plant operates under the Certificate of Approval Number 2639-5TLQB2 dated the 

17th day of December 2003. 

 

 

 

 

 

 

 

 

 

 

 

http://www.collingwood.ca/water/docs


2018 Wastewater Treatment Annual Report  5 

 

Executive Summary 
 

This report has been compiled in accordance with the reporting requirements of the 

Certificate of Approval (C of A).  

The report is broken down into sections. There is additional information contained in each 

section over and above what is required to support and substantiate the required content. 

 

 

 

 

 

 

 

 



2018 Wastewater Treatment Annual Report  6 

 

Section 1.0 The Facility 
 

The Collingwood WWTP, owned and operated by the Town of Collingwood, is a 
conventional activated sludge plant with alum addition for phosphorus removal. Treated 
effluent from the plant is discharged to Collingwood Harbour, which is situated in 
Georgian Bay on the south shore of Nottawasaga Bay. 
 
The plant was first constructed in 1958 to provide primary treatment of the Town's 
domestic and industrial wastewater. The primary plant was expanded in 1968. Secondary 
treatment was added in 1981. The rated flow capacity is 24,548 m3 /day with a peak flow 
rate of 60,900 m3/day. Wastewater from the serviced area flows to the plant by gravity, 
although seven (7) pumping stations at Minnesota Street, St. Clair St., Paterson Street, 
Cranberry Trail and Black Ash Creek, Pretty River Estates and Silver Glen boost the flow 
throughout the area. 
 
Major unit operations at the Collingwood WWTP include the following: 
 

 Headwork’s - which provides the following preliminary process treatments: 
o Emergency plant bypass 
o Automated mechanical raked raw sewage screen 
o Manual raked bypass raw sewage screen 
o Raw sewage pumping station 
o Grit removal 
o Bio scrubber for headwork’s odour control 
o Septic/leachate handling 

 

 Primary Sedimentation 
 

 Activated Sludge with Alum addition for Phosphorus Removal 
 

 Secondary Clarification 
 

 Disinfection with UV 
 

 Effluent discharge to Collingwood Harbour 
 

 Thickening of waste activated sludge by Dissolved Air Flotation 
 

 Anaerobic Sludge Digestion 
 

 Liquid Digested Sludge Land Utilization Disposal 
 

 Sludge Storage Lagoon (off site) 
 

 Standby power source (diesel driven generator) 



2018 Wastewater Treatment Annual Report  7 

 

 

Section 2.0 Annual Average Performance Evaluation  

 

2.1.1 Effluent Quality Assessment 
1. Effluent Objectives - See Condition 6 subsection (1) of Certificate of Approval 

(CofA). The effluent objectives concentration is summarized below in Table 1. 
 

Table 1: Effluent Objectives 

Effluent Parameter 
Concentration Objectives 

(milligrams per litre unless otherwise indicated) 

CBOD5 15.0 

Total Suspended Solids 15.0 

Total Phosphorous 0.8 

E. Coli  Monthly Geometric Mean Density  
100 organisms per 100ml  

pH of the effluent maintained between 6.5 to 9.5, inclusive, at all times 

 
Table 2: Effluent Limits 

Effluent Parameter Average Concentration 
(milligrams per litre unless 

otherwise indicated) 

Average Waste Loading 
(kilograms per day unless 

otherwise indicated) 

CBOD5 25.0 613.7 

Total Suspended Solids 25.0 613.7 

Total Phosphorous  1.0 24.5 

pH of the effluent maintained between 6.5 to 9.5, inclusive, at all times 

 
2. For the purposes of determining compliance with and enforcing concentrations and 

readings in Table 2 see Condition 7 (subsection 2) of CofA. 
 

a. The Annual Average Concentration of Carbonaceous Biochemical Oxygen Demand 
(CBOD5) and Total Suspended Solids named in Column 1 of subsection 1 shall not 
exceed the corresponding maximum concentration set out in Column 2 of subsection 
(1). 

b. The Monthly Average Concentration of Total Phosphorus named in Column 1 of 
subsection (1) shall not exceed the corresponding maximum concentration set out in 
Column 2 of subsection (1). 

c. The Annual Average Loading of a parameter named in Column 1 of subsection (1) 
shall not exceed the corresponding maximum waste loading set out in Column 3 of 
subsection (1). 

d. The pH of the effluent shall be maintained within the limits outlined in subsection (1) 
at all times. 

 
3. Notwithstanding subsection (1), the Owner shall operate and maintain the Works such 

that the effluent is continuously disinfected so that the monthly Geometric Mean Density 
of E.coli does not exceed 200 organisms per 100 millilitres of effluent discharged from the 
works. 



2018 Wastewater Treatment Annual Report  8 

 

4. Only those monitoring results collected during the corresponding time period shall 
be used in calculating the Annual Average Concentration/Monthly Average 
Concentration/Annual Average Loading for this Certificate. 

 

 The annual average effluent concentrations for CBOD5, and TP fell within the 
applicable objectives. 

 The monthly average effluent concentrations for TP fell within the applicable 
objective. 

 The annual average effluent concentrations for CBOD5, and SS fell within the 
applicable compliance limit. 

 The monthly average effluent concentration for TP fell within the applicable 
compliance limit. 

 The annual average effluent loadings for CBOD5, SS, and TP, all fell within the 
applicable compliance limits. 

 The pH values have fallen within the 6.0 to 9.5 range permitted under the 
certificate.  

 The monthly geometric mean densities of E-Coli bacteria in the final effluent 
met the compliance criteria for all months except November. 

 The monthly geometric mean densities of E-Coli bacteria in the final effluent 
met the objective criteria for all months except November. 

 

2.1.2 Effluent Sampling Requirements Monitoring & Reporting  
 

Compliance Testing & Analysis 

Monitoring requirements are specified under condition #9 (3) of the Certificate of 
Approval. Twenty–four (24) hour composite samples of raw sewage are required to be 
collected quarterly and analyzed for CBOD5, total SS, TP and TKN. Twenty–four (24) 
hour composite samples of final effluent are required to be collected monthly and 
analyzed for CBOD5, total SS. Twenty–four (24) hour composite samples of final effluent 
are required to be collected weekly for analysis for total phosphorus and total ammonia 
nitrogen. Grab samples of final effluent are required to be collected weekly for analysis 
for E-Coli bacteria. Lastly, the temperature and pH of the final effluent is required to be 
tested three times each week. 
 
The plant’s current regular monitoring program exceeds these minimum 
requirements. 
 
Compliance sampling and analysis of raw sewage is carried out quarterly. Twenty–four 
(24) hour composite samples are collected using an automatic sampler for analysis of 
CBOD5, total suspended solids, total phosphorus, and total Kjeldahl nitrogen. 
 
Compliance sampling and analysis of final effluent is carried out weekly. Twenty–four (24) 
hour composite samples are collected using a refrigerated automatic sampler for analysis 
of CBOD5, total suspended solids, total phosphorus, and total Kjeldahl nitrogen, total 



2018 Wastewater Treatment Annual Report  9 

 

ammonia nitrogen, nitrite and nitrate. Grab samples of final effluent are also collected 
weekly for analysis of E-Coli bacteria. Lastly, grab samples are collected daily (Monday 
to Friday) and tested for pH and temperature. 
 
With the exception of the samples collected for pH and temperature testing, analysis for 
all compliance samples is carried out by our external contract laboratory, ALS 
Environmental Laboratory, in Waterloo. 
 
The plant also complies with Guideline F-10-1 concerning sampling and analysis 
requirements which satisfies condition 9 (4) (a). 
 

The temperature and pH of the final effluent is taken in the field at the time of sampling 
for Total Ammonia Nitrogen so as we can calculate the concentration of un-ionized 
ammonia as set out in condition 9 (5). 
 
All external laboratory analysis results are reported in the R1 and R2 Municipal Utility 
Monitoring forms which are submitted electronically to the Barrie District Office and are 
used in generating the annual plant performance report. 
 

In House Testing & Analysis for Process Control  
